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BignosiaHo / According: DIN EN 14465: 2006

[LosxuHa pynoHy / Roll length : ~50 m
Po6oua wupmrHa / Usable width : 142 cm (£ 2 cm)
Bara / Weight : 365 r/m2 (£ 5%)
Cknapg, / Composition : 100% MNoniectep / Polyester
Pesynbtart / Result
Tecr / Test MerTop, TecTyBaHHA Oga. B.VIM. '
Test method Unit OcHosa / Warp YriK / Weft
A . . ENISO 12947-1 .
CriiikicTb A0 cTupaHHa / Abrasion resistance EN ISO 12947-2 Linknis / Revs. >100 000
Tecr Ha nininr / Resistance to pilling EN |?§>0102(§a)4s-2 Banis / Grade 4-5
Po3cyHeHHs wea / Seam slippage EN ISO 13936-2 MM 2,6 2,1
Miunictb Ha po3pus / Tear strength EN ISO 13937-3 H 73,9 60,9
iMiKi cyxuid / dr Bonorui / wet
Crilikictb papbyBaHHA 1:1,0 Tepta / EN 1SO 105-X12 Banis / Grade % /dry /
Colour fastness to rubbing
5 5
Crifikict gapGysanHs Ao csitna / EN ISO 105-B02 Banis / Grade 55
Colour fastness to light
HeroptouicTb / Fire protection : Ha 3amoBsneHHs / On request (BS 5852)
[Lopatkosa iHpopmauis / Additional information : MpoaykKT Bignosiaae anpektusi EC 2002/61/EC Ta EBponeicbkii JMpeKkTusi Npo XimidHi

peyosuHm (EC) Ne 1907/2006 (REACH)
Our product satisfy to the EU-Directive 2002/61/EC and European Chemicals Directive
(EC) No. 1907/2006 (REACH)

Yepes TexXHONOrYHi yMOBM BUPOBHNYOro NpoLecy MosKe ByTu pisHMLA B BiATIHKAX PisHMX NapTii
TOBapy.

Due to the technological conditions of the production process, there may be

differences in the shades between each production batch.

BunpobysaHHa nposeaeHi / Tested by : CTL® GmbH Chemisch-Technologisches Laboratorium
Krackser Strae 12 | 33659 Bielefeld | Germany

Pe3ynbTaTv BUNpobyBaHb 6yaum 3ibpaHi 3 pisHUX 3paskiB i TOMY NPeACTaBAAOTL CEPeAHI OPIEHTOBHI 3HAYEHHSA.
Test results were gathered from various samples and therefore represent average indicative values.
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